

ALIMODIPINE

Generic name: Amlodipine besylate

Brand Name: ALIMODIPINE

Composition: Amlodipine besylate10 mg.

Indications:

Primary hypertension, alone or combined with other antihypertensive drugs.

Dosage:

- Consult a physician.
- Treatment of hypertension: initial dose of 5mg once daily, maximum dose of 10mg once daily. The initial dose for frail or elderly patients with liver insufficiency is 2.5mg once daily.
- Treatment of angina pectoris: initial dose is 5mg-10mg once a day, elderly patients and patients with liver dysfunction are recommended to use a lower dose, the effective dose for most people is 10mg/ day.

Contraindications:

- People are allergic to dihydropyridine calcium antagonists.

Warnings:

- May cause low blood pressure.
- Use with caution in patients with heart failure.
- Use with caution in patients with liver impairment.
- Use with caution in patients with renal impairment.
- Pregnant women, lactating women and children should follow a doctor's advice.
- In elderly patients, small doses should be used first and gradually increase to normal doses.

Adverse effects:

- The most common side effects were headache, edema, fatigue, insomnia, heart and abdominal pain, redness, palpitation and dizziness.
- Rare side effects include itching, rash, dyspnea, weakness, muscle cramps, and indigestion.

Dosage form: White tablet.

Expiry date: 36 months from the date of manufacture.

Packaging: 10 tablets/blister, 50 blisters/box.

Storage:

- Keep in the original packaging, away from light, and stored in a room with a temperature between 20–25°C.
- Keep out of reach of children.

Manufactured by:

Laos Alliance Pharmaceutical Group Factory

Saysettha Development Zone, Vientiane Capital, Lao PDR

Tel: +856-21-737 051

www.alliancepharmagroup.com

ເອກະສານກຳກັບຢາ ALIMODIPINE

ຊື່ທົ່ວໄປ: Amlodipine besylate

ຊື່ການຄ້າ: ALIMODIPINE

ສ່ວນປະກອບ: Amlodipine besylate.....10 mg.

ຂໍ້ບົງໃຊ້:

ໃຊ້ເປັນຢາຫຼຸດຜ່ອນຄວາມດັນ ຈັດໃນກຸ່ມ ແຄນຊຽມຊາແນນບລອກເກີ ໃຊ້ປິ່ນປົວຄວາມດັນໄລຍະຕື່ນ ສາມາດໃຊ້ຕ່ຽງ ຫຼື ໃຊ້ປະສົມກັບຢາອື່ນ.

ວິທີໃຊ້:

- ນຳໃຊ້ຕາມຄຳແນະນຳຂອງແພດ.
- ໃຊ້ປິ່ນປົວຄວາມດັນ: ໃຊ້ໃນປະລິມານເບື້ອງຕົ້ນໃຊ້ຮັບປະທານ 5mg ວັນລະຄັ້ງ, ປະລິມານສູງສຸດ 10mg ວັນລະຄັ້ງ. ສຳລັບຄົນເຈັບທີ່ເປັນຜູ້ສູງອາຍຸ ແລະ ຄົນເຈັບທີ່ມີໜ້າທີ່ການທຳງານຂອງຕັບບົກຜ່ອງໃຊ້ໃນປະລິມານ 2.5mg ວັນລະຄັ້ງ.
- ໃຊ້ປິ່ນປົວອາການຫຼອດເລືອດຫົວໃຈຕີບ (Angina pectoris): ໃຊ້ໃນປະລິມານເລີ່ມຕົ້ນ 5mg-10mg ວັນລະຄັ້ງ, ສຳລັບຄົນເຈັບທີ່ເປັນຜູ້ສູງອາຍຸ ແລະ ຄົນເຈັບທີ່ມີໜ້າທີ່ການທຳງານຂອງຕັບບົກຜ່ອງໃຊ້ໃນປະລິມານ 10mg ຕໍ່ວັນ.

ຂັ້ນຕອນໃຊ້:

- ຫ້າມໃຊ້ໃນ ຄົນທີ່ແຜ່ຢາກີ ແລະ ຄົນທີ່ແຜ່ຢາໃນກຸ່ມ Calcium antagonists.

ຄຳເຕືອນ:

- ການນຳໃຊ້ຢາມີອາດເຮັດໃຫ້ເກີດຄວາມດັນເລືອດຕ່ຳ.
- ໃຊ້ຢ່າງລະມັດລະວັງໃນຄົນເຈັບທີ່ມີພະຍາດຫົວໃຈລົ້ມເຫຼວ.
- ໃຊ້ຢ່າງລະມັດລະວັງໃນຄົນເຈັບທີ່ມີຄວາມບົກຜ່ອງທາງດ້ານຕັບ.
- ໃຊ້ຢ່າງລະມັດລະວັງໃນຄົນເຈັບທີ່ເປັນພະຍາດຫມາກໄຂ້ຫຼັງ.
- ແມ່ຍິງຖືພາ, ແມ່ຍິງໃຫ້ນົມລູກ ແລະ ເດັກນ້ອຍຄວນປະຕິບັດຕາມຄຳແນະນຳຂອງແພດ.
- ໃນຄົນເຈັບຜູ້ສູງອາຍຸ ຢາມີຄວນຈະຖືກນຳໃຊ້ໃນປະລິມານໜ້ອຍໃນຕອນທຳອິດ ແລະ ຄ່ອຍໆເພີ່ມຂະໜາດໃຫ້ເປັນປົກກະຕິ.

ຜົນຂ້າງຄຽງ:

- ຜົນຂ້າງຄຽງທີ່ມັກເກີດມີ: ອາການປວດຫົວ, ບວມ, ອ່ອນເພຍ, ນອນບໍ່ຫຼັບ, ເຈັບປວດໜ້າເອິກ, ຫົວໃຈ, ປວດທ້ອງ, ໜ້າແດງ, ໃຈສັ່ນ ແລະ ວິນວຽນຫົວ.
- ອາການຂ້າງຄຽງທີ່ພົບໜ້ອຍມີ: ອາການຄັນ, ເປັນຜືນ, ຫາຍໃຈລຳບາກ ກ້າມເນື້ອຈັງເປັນຕະຄົວ ແລະ ອາຫານບໍ່ຍ່ອຍ.

ຮູບແບບຂອງຢາ: ຢາເມັດສີຂາວ.

ວັນຫມົດອາຍຸ: 36 ເດືອນ ນັບຈາກວັນທີ່ຜະລິດ.

ຂະໜາດບັນຈຸ: ບັນຈຸໃນກັບ, 1 ກັບມີ 50 ແຜງ, 1 ແຜງມີ 10 ເມັດ.

ການເກັບຮັກສາ:

- ເກັບຮັກສາໄວ້ໃນກັບກ່ອງບັນຈຸເດີມ, ບໍ່ໃຫ້ຖືກແສງ ເກັບໄວ້ໃນຫ້ອງທີ່ມີ ອຸນຫະພູມ ລະຫວ່າງ 20°C-25°C.
- ເກັບຮັກສາ ຢາໃຫ້ຫ່າງໄກຈາກມື້ເດັກ.

ຜະລິດໂດຍ:

ໂຮງງານຜະລິດຢາ ລາວພັນທະມິດ ຝາກມາ ກຮູບ ຈຳກັດ

ສະຖານທີ່: ຕັ້ງຢູ່ເຂດ ພັດທະນາກວມລວມ ໄຊເສດຖາ, ນະຄອນຫຼວງວຽງຈັນ, ສປປ ລາວ

ໂທລະສັບ: +856-21-737 051

www.alliancepharmagroup.com